Low dose initiation of Buprenorphine

What is it?
Low Dose Initiation is a way to start buprenorphine while a remaining on full agonist opioids
(methadone, heroin, fentanyl ...) by gradually increasing the dose of buprenorphine over 1 week

How it works
Imagine full agonist opioids are like a car speeding along at 120mph, buprenorphine (a partial agonist) is
like the car going 60mph

If you start buprenorphine with full agonists still in the gas tank, all of the sudden the car slows from
120 MPH-> 60MPH. That sudden sensation of stopping is what causes PRECIPITATED WITHDRAWAL
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With low dose initiation our car this slows down over days from 100MPH->90MPH->80MPH->70MPH-
>60MPH->50MPH. No sudden feeling of stopping so no precipitated withdrawal
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How to
Day 1 Day 2 Day 3 Day 4 Day 5 Day 6 Day 7
Buprenorphine | 0.5mg 0.5mg 1mg BID 2mg BID 4mg BID Amg TID 8mg BID
dose daily BID
Film size 2mg 2mg 2mg 2mg 2mg 2mg 8mg

Morning dose

Afternoon
Dose

Night dose

Full agonist Continue | Continue | Continue | Continue | Continue | Continue | STOP



First prescription for 6 days (should have follow up latest on day 6)
-buprenorphine naloxone 2-0.5mg strips at least #14, 0 refills
-clonidine 0.1mg g6hrs PRN withdrawal symptoms

Tips

-Only use strips if possible, pills do not split well

-Try and make things easy, cut up strips up and fill a mediset for the week

-Close follow up is vital, ideally every 1-2 days and essential before stopping full agonist (day 7)

-Take it slow, unless there is a time constraint

---if symptoms of withdrawal, repeat that day’s dose for an additional day then begin gradually
increasing again (eg if withdrawal symptoms on day 4, repeat day 4’s dose on day 5, if tolerated increase
dose the following day)

---can also slow down protocol for more gradual dose increases if repeated symptoms of withdrawal
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Clinician instructions: use with patients who are eligible for low-dose induction based on length of hospitalization

Choosing How to Start Buprenorphine

We want to make it as comfortable as possible for you to start buprenorphine.

Buprenorphine (also known as Suboxone or Subutex) is a long-acting opioid and one of
three medications used to treat opioid addiction. It reduces the use of other opioids and
lowers the risk of overdose. We recommend it if you if you have cravings for opioids, if

you are struggling to cut back on use, and if you have withdrawal when you stop opioids.

1. What is the issue? If you start the standard dose of buprenorphine while you
have other opioids like heroin, fentanyl, or oxycodone in
your system, it can put you into immediate withdrawal or
make withdrawal worse. We call this “precipitated
withdrawal.”

2. Why does this matter? You may need opioids for pain OR you may have recently
taken another opioid, like fentanyl or methadone, that lasts
more than a few hours. It can be hard to stop opioids for
many hours or days, especially in the hospital.

3. Have you started buprenorphine before? What did you do that time?

4. What did you like about it and what did you not like about it?

5. What is most important to you? You can check off more than one.
o Continuing my opioid medications (either methadone or opioids for pain)
o Managing pain
o A fast transition to buprenorphine
o Avoiding withdrawal
o Using an approach with the most evidence
o Starting buprenorphine the way I've done it before
o Trying something new

o Other:
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Clinician instructions: use with patients who are eligible for low-dose induction based on length of hospitalization

6. Here are two options to start your buprenorphine:

Standard
start

Low-dose,
overlapping
start

What it means:

We stop all opioids and
wait 8-72 hours for the
opioids to wash out of
your body before starting
buprenorphine

We keep you comfortable
with non-opioid
medications

We continue methadone
or opioids for pain

At the same time, we start
buprenorphine at a low
dose and slowly increase
the dose over a few days
Once buprenorphine is
built up in your body, we
stop other opioids

In our experience, this
will not cause withdrawal

Reasons to
choose:

e More
evidence

e Sometimes
faster

e Designed to
minimize
withdrawal

e You
continue
methadone
or opioids
for pain at
the same
time

Reasons NOT to
choose:

e Need to stop
opioids and
wait for
withdrawal

e Could worsen
withdrawal

e Less evidence

e Might cause
withdrawal,
especially if we
don’t follow
the process

e Sometimes
slower and
might mean
you stay in the
hospital for
longer

No matter what you choose, we will monitor you and we can change course if needed.

7. What did we decide today?

o Standard start

o Low dose start

o Continue to discuss and decide later

8. What are the next steps?
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